



3. Valve/Gasket Kit 32301426



No.	Description	QTY	Part No.	Part No.	SET
C	Valve/Gasket Kit			32301426	1
	- Airhead Gasket HP	1	32247926		
	– Airhead Gasket LP	1	32248189		
	– VP-HP Cyl. O-Ring	1	32246878		
	- VP-LP Cyl. Gasket	1	32248197		
	- HP Inlet Valve Finger	1	32236671		
	- HP Inlet Valve Retainer	1	32297343		
	- Hex Head Cap Screw M3-12	2	32297327		
	- Hex Locknut W/Washer M3	2	97511059		
	- HP Disch. Valve Retainer	1	32295461		
	- HP Discharge Finger Valve	1	32241010		
	- HP Discharge Damper Valve	1	32295479		
	- LP Inlet Finger Valve	1	32248130		
	- LP Inlet Valve Retainer	1	32248148		
	- Hex Head Cap Screw M4-12	6	32247512		
	- Hex Nut M4	6	32248171		
	- LP Discharge Finger Valve	1	32248155		
	– LP Discharge Damper Valve	1	32294464		
	- LP Discharge Valve Retainer	1	32248163		
	Total	30			